
 

Initial Environmental Examination  

 
 
 
 
 
 
July 2017 
 
 
 

PAK: Punjab Intermediate Cities Improvement 

Investment Project 

Sahiwal City 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Updated and revised by M J Edge from the initial draft prepared by the SaafConsult B.V., 
Netherlands, joint venture with Dev-Consult, Pakistan and NEC Consultants Private Limited, 
Pakistan, for the Asian Development Bank. This is the draft final version of the document originally 
posted in April 2017 available at https://www.adb.org/projects/documents/pak-46526-007-iee-0 
 

 



 

 

 
This initial environmental examination is a document of the borrower. The views expressed herein 
[...]
135. The sewerage collection system for Sahiwal comprises 250 km of 229 mm to 1,219 mm 
diameter sewers. This system serves 90% of the city population and covers 80% of the 
city area. This is a combined system carrying both storm water and wastewater and there 
are no separate major drains inside the city boundaries.  

136. Despite the reported high coverage, there are only 15,406 sewerage connections out of 
41,2099 households, with other wastewater and storm water being conveyed through open 
drains into the sewerage system or through manholes, which are opened during heavy rain 
to assist in relieving local flooding.  

137. The pipe network is reported to be old, in poor condition and suffers from frequent 
blockages and collapsed sewers. There is reported to be contamination of the water 
supply system from sewage due to the poor condition of both the water and sewerage 
network, the proximity of the water supply and sewerage pipes, and since the water 
supply pipelines are at times not pressurized. 

138. Current domestic wastewater generation from Sahiwal city is about 48 million gallon per day 
(MGD) (Peak Wet Weather Flow). The wastewater is conveyed from the city through six 
minor and four major disposal stations. It is ultimately disposed either into the Nullahs 
(natural wastewater drains) or is used by farmers to irrigate their crops.  

139. In one case, the wastewater from a major disposal station is discharged directly into the 
canal (L-9) that passes along the Grand Trunk Road. The EPA has already filed a case 
against the Sahiwal MC for discharging untreated wastewater from the Manzoor Colony 



 

44 

Disposal Station to the L-9 canal. In another case, wastewater is discharged into a scarp 
drain.  

140. Since Sahiwal is not as industrialized as many other intermediate cities in Punjab, industrial 
effluent is not currently a serious issue. However, in the future, Sahiwal is expected to 
become the hub of the main trade route coming from the Economic Corridor with China 
(CPEC). Industrialization in Sahiwal can be foreseen; however, it is not possible to predict 
the scale of its future industrialization and the nature of its future industries.  

141. At present, a minor quantity of industrial effluent is mixed with domestic wastewater, due to 
the presence of few small-to-medium-sized industries in the city. This is untreated 
wastewater. There is no wastewater treatment plant at the city to treat both domestic and 
industrial effluent. 

142. At present, Sahiwal has no separate storm water drainage infrastructure to deal with rainfall 
runoff. However, given that rainfall is minimal for 9 to 10 months of the year, the MC 
administration does not believe that a separate storm water drainage system is required.  

ii.  Proposed Projects 

a. Sewer Network Improvement 

143. The sewerage collection system requires sewer replacement in areas where leakages or 
settlement of the sewer line has been experienced. The areas of proposed sewer 
replacement are shown on Figure 3.10 and summarized on Table 3.2: 

Figure 3.10:  Proposed Sewer Network to be Replaced 

   
Table 3.2: Proposed Sewer Replacements 



 

45 

 
# From To Diameter (mm) Length (km) 
1 Jogi Town Mission Hospital 600 1.50 

2 Mazdoor Pulli Dr. Daud Chowk 450 1.00 

3 Ghausia Colony  229 1.66 

4 New Mohalla Fareed Gunj  229 2.36 

5 
Muslim Bin Aqeel Colony 
& Labour Colony 

 229 6.35 

 Total   12.87 

 
b. Rehabilitation of Disposal Stations and Construction of Trunk Main 

144. There are four major disposal stations, at  89/6R, Fareed Town, Manzoor Colony and 
Kacha Pacca Noor Shah (Figure 3.11). It is proposed to convert these into pumping 
stations. From these main pumping stations sewage will be conveyed through a new trunk 
main to the new centralized wastewater treatment plant. 

145. Six minor disposal stations will be rehabilitated to act as overflows in case of emergency; 
however, these will not function during normal operation. The sewerage conveyance 
system will be modified to enable sewage to flow to the four main Disposal Stations 
(Pumping Stations) and only in emergencies flow to the minor Disposal Stations 
Improvements and renovation of the minor disposal stations will include provision of new 
pumps, motors and Motor Control Units (MCUs) and civil repair of the stations.  

146. Under routine operating conditions, the six minor disposal stations will connect with the four 
major disposal stations through new gravity sewers (refer to Figure 3.11). It is proposed to 
install a trunk main from the four major disposal stations to the new STP for the conveyance 
of wastewater for treatment at the centralized STP.  

Figure 3.11:  Revised Sewage Conveyance Network 

  



 

46 

c. Proposed Sewage Treatment Plant 

147. The PFS carried out under PICIIP recommended the construction of a centralized sewage 
treatment plant for the treatment of city wastewater prior to its disposal into the canal. A site 
for the STP site has been identified, with the STP design carried out under the FS. 

148. The site proposed for the STP is located towards the southwest outskirts of Sahiwal city 
(Figure 3.11). As noted above, the existing disposal stations will be converted into pumping 
stations to pump sewage from the collection system into the trunk mains conveying sewage 
to the STP.  

149. The STP site is located about 500 m west and south-west of the newly developing 
residential scheme called Three Marla Scheme of MC Sahiwal. After surveys and 
consideration of alternatives, government selected a parcel of agricultural land, extending 
to 4.5 Ha (45,621 m2) in Chak No. 95/6-R (Figure 3.12). The proposed site runs parallel to 
the Lower Bari Doab Canal. 

Figure 3.12:  Location of the Proposed Site of the Sewage Treatment Plant 

 

150. Three sides of the site are surrounded with agricultural land (East, West, North) and one 
side is along the unpaved passage adjacent to the right bank of canal (South) i.e. Lower 
Bari Doab (LBDC).  

151. The Three Marla Housing Scheme is located about 500 m east and north-east of the eastern 
boundary of the site. A view of the proposed site, looking east, is presented in Figure 3.13, 
which shows the current agricultural nature of the site, as well as the Three Marla Housing 
Scheme at some distance in the background.  The LBDC is to the right of the track on the 
right side of the photograph. 

152. There are two other villages, 95/6-R and 94/6-R, located about 1 km from the northern 
boundary of the site. 

153. The average design flow of the STP is 20–27 MGD (90,909–123,636 m3/day). The peak 
flow will be 40 MGD (181,182 m3/day).  This compares to the current estimated domestic 
wastewater generation of 48 MGD. 



 

47 

Figure 3.13:  Current View of the Proposed Site of the Sewage Treatment Plant 

 

154. The adopted design characteristic of the wastewater to be treated in STP is summarized on 
Table 3.3. 

Table 3.3: Adopted Sewage Design Characteristics 
 

Parameter Unit Design Value 

Total Suspended Solids (TSS) mg/L 200 

5-Day Biochemical Oxygen Demand, BOD5 mg/L 250 

Chemical Oxygen Demand, COD mg/L 500 

Total Dissolved Solids (TDS) mg/L 1,100 

Source: STP Design Report 
 
155. The influent and effluent characteristics of the STP are presented in Table 3.4.  

Table 3.4: Raw and Treated Wastewater Characteristics 
 

Parameter PEQS Design Concentration Required 
Efficiency (%) 

Influent Effluent 

BOD5 @ 20°C (mg/L) 80 250 50 80 
COD (mg/L) 150 500 150 70 
TSS (mg/L) 200 200 100 50 

Source: STP Design Report 
 
156. After comparing all the suitable treatment technologies, it was established that a Trickling 

Filter with Primary Settling is the most efficient biological process. Accordingly, the STP 
design has been undertaken on this basis. 

157. In the trickling filter process, the settled wastewater is allowed to trickle down over a circular 
deep bed of coarse aggregates filter or plastic media filter. The microbial film, developed on 
the surface of filter media over time, treats the wastewater. A part of this film, washed away 
by the hydraulic action of trickling wastewater, is separated in a secondary clarifier, in form 



 

48 

of humus sludge, disposed of after sludge treatment, or returned for digestion into the upflow 
anaerobic sludge blanket (UASB) reactor, if applicable. 

158. The key components of the treatment system and facilities proposed for STP comprise. 

Water Line 
 
o Wastewater Screen Chamber (Coarse); 
o Wastewater Pumping Station; 
o Wastewater Screen Chamber (Fine); 
o Grit Chamber; 
o Primary Sedimentation Tank; 
o Primary Sludge Pumping Station; 
o Trickling Filters; 
o Secondary Sewage Pumping Station; 
o Secondary Sedimentation Tank; and 
o Secondary Sludge Pumping Station.  

 

Sludge Line 

 

o Sludge Thickening in Combined Sludge Thickeners; 
o Thickened Sludge Pumping Station; 
o Sludge Digester; 
o Digested Sludge Pumping Station; and 
o Sludge Dewatering (Conventional Sand Drying Beds). 

 
159. A process flow diagram of the sewage treatment process is presented in Figure 3.14. 

160. A preliminary layout plan of the proposed STP is presented in Figure 3.15.  

161. In STP, the sludge will be generated from the primary and secondary sedimentation tanks. 
Primary and secondary sludge will be thickened in Combined Sludge Thickeners. The 
thickened sludge then needs to be digested in an Anaerobic Sludge Digester, in order to 
stabilize the sludge, i.e. minimize microbial activity.  

162. Once digested and stabilized, the sludge would then be dewatered, in order to reduce its 
volume and to render it suitable for transportation for disposal or land application, as the 
case may be.  

163. The most appropriate method of sludge dewatering and drying, under local conditions, is 
Sludge Drying Beds. It is estimated that about 7.9 tons of dry sludge will be produced daily.  

C. Transport Routes Improvement Projects 

i. Current Status 

164. Sahiwal is traversed by a main railway line and the Lower Bari Doab canal, running parallel 
in a east-west direction. The road network is well laid out in a grid-iron pattern. The inter-
city  roads are wide enough with sufficient right of ways; however, some of the laterals have 
marginal  widths  and  pose  problems  of  congestion  in  the  presence  of  poor and 
inconsiderate  driver  behavior,  diverging  traffic mix, poor traffic supervision and road space 
management issues. 



                                  

 

49 

 

Figure 3.14:  Process Flow Diagram of the Proposed Sewage Treatment Process

 



 

50 

Figure 3.15: Preliminary Layout Plan of Proposed Sewage Treatment Plant 

 
 



        

    

                      

 

51 

 

165. The general roads situation in Sahiwal may be summarized as follows: 

i) The length of the roads in the city is around 40 km; 

ii) The length of the provincial roads in the city is around 10 km; 

iii) About 12 roads are in a good condition and have good accessibility; 

iv) Around 30% of roads in the city are in a poor condition and have poor accessibility; 

v) Road maintenance and upgrades are undertaken in patchwork by the MC; otherwise 
for the larger road projects provincial assistance is sought; and 

vi) There are only two traffic signals on the High Street. 

166. All arterial/primary roads, with a few exceptions, and some of the secondary roads, which 
carry significant traffic volumes, are dual carriageway with substantial road width, narrow 
central medians and footways.  

167. The footways usually are usually encroached, occupied by the roadside merchandisers, 
and rarely available for the pedestrian to walk. The substantial carriageway widths, together 
with ill-defined provision for roadside parking and the absence of traffic control/ 
management measures, allied with complex traffic mix, lead to traffic conflicts and delays. 

168. Junctions and crossings are left open and without few, if any, controls. In many cases where 
relatively new works are undertaken, junction details remain missing, as well as traffic 
control devices and road markings/signage. 

169. The road network in the older parts of the city, where major commercial activity takes place, 
is congested. Traffic management measures are non-existent and traffic flows suffer from 
vehicle-pedestrian conflicts.  

170. The vehicle population in Sahiwal District and within the city has shown high growth, 
because of: 

o the industrial growth in the city; 

o higher usage and ownership of vehicles; and  

o increased consumption spending by a bourgeoning middle-class.  

171. Vehicle registration in Sahiwal shows an average annual growth rate of 10% during the last 
three years. Currently more than 230,000 vehicles are registered in the district. The majority 
of these, nearly a quarter of a million vehicles, are operating within the confines of the city. 
Road space has not kept pace with the increased reliance on automobiles, and this has 
resulted in congestion and a lack of adherence to rules and regulations. This has also 
created congestion on the city streets and has put pressure for investments on road 
infrastructure improvements. 

172. The primary cause of congestion on city roads, however, is not due to excessive traffic 
volumes but is as a result of the irrational use of the road space, poor roadway management, 
absence of clear delineation for roadside parking and lack of enforcement.  

173. There is no urban/intra-city transport for the city of Sahiwal. There are no affordable wagons 
and buses for the inhabitants of the city, and this has a detrimental impact on the economic 
productivity of the population.  

174. There is little scope for privately financed public transport systems for Sahiwal, as the 
majority of routes have not proved to be commercially viable without some form of cross-



 

52 

subsidy. Most of the city operations are through informal modes, namely two stroke, three 
wheelers/Chingchi and rickshaws. These are not documented. Urban public transport is 
infested with unregulated operators creating excessive traffic hazards. 

175. Public transport at present is dismal and poorly regulated. It requires improved management 
on a prudent and financially sensible basis. This is likely to require an additional move 
towards utilization of two-wheeled vehicles over other forms of motorized transport. There 
is a sufficient demand to organize bus operations to reduce road congestion and help 
improve to urban transport services. 

176. There are two, inter-city bus terminals within Sahiwal: The C-Class as well as the General 
Bus Stands on the G. T. Road and also near the Railway Station. The MC is responsible for 
the maintenance of these C-Class stands. There are 18 D-class stands in the district, 
managed by a private provider. The Rapid Transit Authority (RTA) from January 2015 
through July 2015, issued/renewed around 2,194 route permits for inter-city buses. 

177. The Daewoo Bus service has only an inter-city halt-over point in Sahiwal, and there could 
be significant opportunities to expand these at some point in the not-too-distant future. 

178. The terminal operation is also poorly managed. The layout of the terminal areas in general 
is not conducive to high levels of utilization. There is excessive noise and environmental 
pollution, it is unclean and unhygienic, and there is considerable encroachment of other 
traffic in the area, causing congestion and poor vehicular circulation. 

179. The SMC has a responsibility for planning and development activities, but is constrained to 
improve delivery because of lack of competency and non-availability of the technical 
manpower. Public transport regulatory control is managed by the Provincial Transport 
Authority (PTA) and the District Regional Transport Authority (RTA). The PTA and RTA 
need reforms for improved and efficient service delivery. 

ii. Proposed Projects  

a. Road Improvement/Upgrade 